
Constipation 2018-19 

Flowchart 2 – Bowel transit disorder 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
                                                                                       
 
*To be used only in a palliative care setting 
 

For patients with severe opioid-induced constipation, consider naloxegol 25 mg daily 
orally as it may be more effective than repeating macrogols; can only be prescribed on 

advice from the palliative care team 
 
 

Bowel transit disorder 
(patient constipated but rectum empty) 

Symptoms continue 
after taking macrogols 

for 2 weeks 

• Prescribe other laxatives singly or, if no response, in pairs e.g.: 
• Fybogel® 1 sachet 12-hrly, or 
• Isogel® 2 level 5 mL spoonfuls in water 12-hrly or once daily or 
• senna 2–4 tablets at night, or  
• bisacodyl 5–10 mg at night, or  
• lactulose 15 mL 12-hrly (this may take up to 24–48 hr to take effect), or  
• docusate sodium 100 mg (up to 500 mg daily in divided doses) 
 
Or in terminally ill patients ONLY*  
• Use dantron either as 
• co-danthramer 25/200 1–2 caps at night OR 
• co-danthramer strong 37.5/500 1–2 caps at night OR 
• with docusate (faecal softener) as co-danthrusate 50/60 1–3 capsules at night 

Symptoms relieved, 
no further treatment 

necessary 

Patient not taking opioids or does not have 
Parkinson’s disease or multiple sclerosis 

Patient taking opioids or with Parkinson’s 
disease or multiple sclerosis 

Still constipated 
after 3 days 

Symptoms relieved, 
maintenance dose of 

macrogols 1–2 sachets 
daily indefinitely 

Macrogols 1–3 sachets in divided doses 
adjusted according to response. Maximum 

duration of treatment 2 weeks 

Macrogols 1–3 sachets in divided doses 
adjusted according to response. Can be 

taken >2 weeks duration  

If patient does not 
respond to the above 

medications or 2 of them 
in combination, consider 

macrogols again 

Symptoms relieved, 
maintenance dose of 

the effective 
treatment daily 

indefinitely 

Symptoms 
relieved, further 

treatment is 
individual to 
each patient 


